

Name: SHAYKHAH SHABIB BURAYK ALSHAIBANI

MRN: RH25060002247

AGE: 80

Right total knee arthroplasty.

DATE OF OPERATION: 5/8/2025

DATE OF DISCHARGE: 7/8/2025

Background of DM on:

-Glucovance (Glibenclamide / Metformin HCL) 2.5/500mg twice daily

#### MEDICATIONS ON DISCHARGE:

##### IV medications:

- IV Ketorolac 30 mg BID for 2 days
- IV methylprednisolone 125 mg once daily for 2 days
- IV Paracetamol 1 gram every 12 hours for 3 days
- IV Ondansetron 4 mg every 12 hours for 3 days
- IV Esomeprazole 40 mg every 12 hours for 3 days

##### Oral medications:

- Buprenorphine 5 mcg topically once a week to be changed next on (12/8/2025) for 3 weeks
- Tramadol 50 mg capsule every 6 hours for 14 days
- Paracetamol 1 gram tablets every 12 hours (6 hours after every iv paracetamol dose) for 7 days
- After IV ketorolac finishes start Celebrex 200 mg twice daily for 7 days then once daily for 2 weeks
- After IV Esomeprazole finishes start Esomeprazole 40mg tablet twice daily for 2 weeks then once daily for 2 weeks.
- Aspirin 100 mg tablet every 12 hours for 30 days
- Ibuprofen gel to be applied topically around the operated knee three times a day for 30 days.
- Ondansetron 4 mg tablet PRN every 8 hours in case of nausea/vomiting for 5 days.
- Dulcolax 5 mg 2 tablets every 12 hours as needed for 5 days (PRN).
- Roxonin 100 mg patch over operated leg at the site of maximum pain (to be changed daily) for 30 days.
- Scopolamine 1mg/72hours patch to be changed every 3 days (to be changed next on 8/8/2025) for 14 days.
- Vitamin D 50,000 capsule once weekly for 60 days (every Wednesday)

CBC and KFT in 9/8/2025